O©oOoO~NOoO oIk WwWN -

Filed: 5/1/2023 3:53:43 PM WEQC

DRAFT 05/01/2023
Changes since November 8, 2023 noted in green

CHAPTER 12
Design and Construction Standards for Public Water Supplies
Section 1. Authority.

These standards are promulgated pursuant to the Wyoming Environmental Quality Act,
specifically, 8 35-11-302.

Section 2. Applicability.

@) This Chapter contains the minimum standards for the design and construction of
public water supplies that are required to obtain a permit under Wyoming Statute (W.S.) § 35-
11-301(a)(iii) and Water Quality Rules Chapter 3.

Q) All applicants for a Water Quality Rules Chapter 3 permit to construct,
install, modify, or operate a public water supply facility shall comply with all minimum
[...]
with a stainless-steel screen to prevent plugging;

(H)  The contactor materials of construction shall be concrete, steel, or
fiberglass-reinforced plastic and shall meet the following requirements:

()] Steel vessels shall be protected against corrosion; and

12-45



2033
2034
2035
2036
2037
2038
2039
2040
2041
2042
2043
2044
2045
2046
2047
2048
2049
2050
2051
2052
2053
2054
2055
2056
2057
2058
2059
2060
2061
2062
2063
2064
2065
2066
2067
2068
2069
2070
2071
2072
2073
2074
2075

DRAFT 05/01/2023
Changes since November 8, 2023 noted in green

(1) Inlet and outlet screens shall be made of stainless steel or
other suitable materials.

()] There shall be provisions for flow reversal and bed expansion that
meet the following requirements:

()] Backwashing facilities shall provide up to 50 percent bed
expansion; and

(1) Backwashing facilities shall meet the backwash criteria as
rapid filters.

(i) If ozone is used for taste and odor control, there shall be at least 10
minutes of contact time to complete all reactions and the minimum applied feed rate of ozone
shall be 1 mg/L, or the design shall identify a contact time and feed rate that demonstrate the
application of ozone will not cause an exceedance of the maximum contaminant levels identified
at 40 CFR 143.3 141.64.

)] Designs that include the addition of phosphates for stabilization and corrosion
control shall demonstrate the evaluation of reactions with aluminum and impacts on wastewater
treatment plants to overcome the secondary impacts of phosphates that-may-potentiathy-Hmit
Lhebel,

(s) Designs that propose anion-exchange treatment shall include a pH/alkalinity feed
system unless otherwise approved by the Administrator.

(® Microscreens shall comply with the following requirements:

Q) A microscreen shall be allowed as a supplement to treatment, but it shall
not be used in place of filtration or coagulation;

(i) The screen shall be capable of removing suspended matter from the water
by straining;

(iii)  Screens shall be made of corrosion-resistant material;
(iv)  Bypass piping around the unit shall be provided,

(V) There shall be protection against back siphonage when potable water is
used for washing the screen; and

(vi)  Wash water shall be wasted and not recycled to the microscreen.

12-46



2076
2077
2078
2079
2080
2081
2082
2083
2084
2085
2086
2087
2088
2089
2090
2091
2092
2093
2094
2095
2096
2097
2098
2099
2100
2101
2102
2103
2104
2105
2106
2107
2108
2109
2110
2111
2112
2113
2114
2115
2116
2117
2118
2119
2120
2121

DRAFT 05/01/2023
Changes since November 8, 2023 noted in green

(u) Membrane technologies shall comply with the following requirements:

Q) Proposed membrane treatment processes shall comply with the
requirements of Section 6 of this Chapter. Protocols for pilot plant testing shall incorporate
guidance or procedures from the US EPA Membrane Filtration Guidance Manual, Chapter 6.

(i) All proposed membrane filters shall demonstrate third-party validation for
the removal of Giardia or Cryptosporidium. Removal efficiency shall be determined through
challenge testing as outlined in the US EPA Membrane Filtration Guidance Manual and one of
the following:

(A)  Membranes that are used as final compliance filters of a multiple
treatment barrier approach shall meet the requirements of 40 CFR Part 141; or

(B)  All surface water or groundwater under direct influence (GWUDI)
systems using membrane technology shall demonstrate minimum disinfection that meets 4.0-log
virus inactivation.

(v) Facilities that propose bag and cartridge filters shall comply with the procedures
identified in Section 6 of this Chapter and the following requirements:

Q) Filter performance will be based on Cryptosporidium oocyst removal,

(i) The filter shall demonstrate at least a 3-log removal of particle size 1
micron and above with an associated log reduction credit of 2-logs for Giardia and
Cryptosporidium;

(iii)  Removal efficiency shall be determined through challenge testing as
outlined in Toolbox Guidance Manual, Chapter 8 and NSF/ANSI 419-2018;

(iv)  The performance demonstration shall be specific to the corresponding
housing and type or model of filter. Any other combination of housing and filter that could be
used for treatment shall also demonstrate filter efficiency;

(v)  Applicants shall include documentation that the proposed bag or cartridge
filter has received third-party validation for the removal of Giardia and Cryptosporidium;

(vi)  Filter and housing specifications shall include a description of the
materials of construction, surface area per filter, and the minimum and maximum operating
pressure, and the specifications shall meet the requirements of NSF/ANSI 419-2018 and the
Toolbox Guidance Manual, Chapter 8;

(vii)  System components such as housing, bags, cartridges, gaskets, and O-
rings shall comply with NSF/ANSI/CAN 61 for leaching of contaminants;

12-47



2122
2123
2124
2125
2126
2127
2128
2129
2130
2131
2132
2133
2134
2135
2136
2137
2138
2139
2140
2141
2142
2143
2144
2145
2146
2147
2148
2149
2150
2151
2152
2153
2154
2155
2156
2157
2158
2159
2160
2161
2162
2163
2164
2165
2166
2167

DRAFT 05/01/2023
Changes since November 8, 2023 noted in green

(viii) A means for monitoring the performance of the filter shall be provided and
shall include at a minimum flow meters and valves, pressure gauges, and sample taps;

(ix)  The proposed design shall specify chemical compatibility limitations;
(x) A minimum of two filter housings shall be provided;

(xi)  Bag or cartridge filters that are used as final compliance filters of a
multiple treatment barrier approach shall meet the requirements of 40 CFR Part 141; and

(xii)  All surface water or GWUDI systems using bag or cartridge filter
technology shall provide at minimum disinfection that meets 4.0-log virus inactivation and 1.0-
log Giardia inactivation or shall demonstrate that combined filtration and disinfection will
provide 3-log removal.

(w)  Pre-engineered water treatment plants shall comply with the following
requirements:

Q) Pre-engineered water treatment plants shall be permitted on a case-by-case
basis for specific process applications and flow rates. Multiple units may be installed in parallel
to accommodate flow rates;

(i) Pre-engineered water treatment plant equipment shall be designed in
accordance with NSF/ANSI/CAN 61 and NSF/ANSI/CAN 372;

(iv)  Pre-engineered water treatment plants shall comply with the procedures in
Section 6 of this Chapter to obtain data that demonstrates the treatment effectiveness of the
treatment for the source water and the proposed application; and

(v) Each component and process of the pre-engineered water treatment plant
shall demonstrate compliance with the applicable design criteria of the respective treatment
processes of this Chapter.

(x)  Wastes shall be handled and disposed of as follows:

Q) The sanitary and laboratory waste from water treatment plants, pumping
stations, or well systems, shall not be recycled to any part of the water plant, and shall be
discharged directly into a sanitary sewer when feasible or a permitted on-site disposal system;

(i) Brine waste from ion exchange plants, demineralization plants, and other
similar facilities may not be recycled to the water plant and shall meet the following
requirements:

(A) Where discharging to a sanitary sewer, a holding tank shall be

provided to prevent the overloading of the sewer and interference with the waste treatment
process; and

12-48



2168
2169
2170
2171
2172
2173
2174
2175
2176
2177
2178
2179
2180
2181
2182
2183
2184
2185
2186
2187
2188
2189
2190
2191
2192
2193
2194
2195
2196
2197
2198
2199
2200
2201
2202
2203
2204
2205
2206
2207
2208
2209
2210
2211
2212
2213

DRAFT 05/01/2023
Changes since November 8, 2023 noted in green

(B)  Where disposal to an off-site waste treatment system is proposed,
the sewer and treatment facility shall have the required capacity and dilution capability.

(iii)  Acceptable methods of treatment and disposal of lime softening sludge

are:
(A)  Sludge lagoons, provided that the design of sludge lagoons
includes:
()] The location of the lagoon shall be protected from the 100-
year flood,;

(1) A means of diverting surface water runoff so that it does
not flow into the lagoon;

(1) The freeboard shall be a minimum of three feet;

(IV)  An adjustable decanting device for recycling the overflow;
and

(V)  An accessible effluent sampling point.

(B)  Land application of liquid lime softening sludge that demonstrates
compliance with Water Quality Rules Chapter 11, Part E;

(C)  Disposal at a landfill;

(D)  Mechanical dewatering of sludge may be used;
(E)  Recalcination of sludge may be used; and

(F) Lime sludge drying beds shall not be allowed.

(iv)  Acceptable methods of treatment and disposal of alum sludge are as
follows:

(A)  Lagoons may be used as storage and interim disposal. Lagoons
used for storage shall have a volume of at least 100,000 gallons for every 1,000,000 gpd of
facility water treating capacity.

(B)  Alum sludge may be discharged to the sanitary sewer only when
the system is capable of handling the waste and with the approval of the owner of the sewer
system.

(C)  Mechanical dewatering may be used.

12-49



2214
2215
2216
2217
2218
2219
2220
2221
2222
2223
2224
2225
2226
2227
2228
2229
2230
2231
2232
2233
2234
2235
2236
2237
2238
2239
2240
2241
2242
2243
2244
2245
2246
2247
2248
2249
2250
2251
2252
2253
2254
2255
2256
2257
2258
2259

DRAFT 05/01/2023
Changes since November 8, 2023 noted in green

(D)  Alum sludge drying beds may be used.
(E)  Alum sludge may be acid-treated and recovered.
(F) Disposal at a landfill.

(V) Designs that propose disposal of waste filter wash water from iron and manganese
removal plants that include sand filters shall demonstrate the inclusion of a separate structure,
unless otherwise approved by the Administrator.

Section 13.  Chemical Application.

@) 2018 TSS, parts 5.0.2 and 5.0.2(f), general, chemical application; 5.0.3-5.0.3(h),
general, general equipment design; 5.1.2-5.1.2(e)(4), feed equipment, control; 5.1.3-5.1.3(c),
feed equipment, dry chemical feeders; 5.1.4-5.1.4(d), feed equipment, positive displacement
solution feed pumps; 5.1.5-5.1.5(d), feed equipment, liquid chemical feeders-siphon control;
5.1.6-5.1.6(d), feed equipment, cross-connection control; 5.1.8-5.1.8(e), feed equipment, in-plant
water supply; 5.1.9(a)(1-3), (b), and (d)(1-2), feed equipment, storage of chemicals; 5.1.10-
5.1.10(j), feed equipment, bulk liquid storage tanks; 5.1.11-5.1.11(h), feed equipment, day tanks;
5.1.12-5.1.12(e), feed equipment, feed lines; 5.1.13-5.1.13(d); feed equipment, handling; 5.1.14-
5.1.14(b), feed equipment, housing; 5.3.2, operator safety, respiratory protection equipment;
5.3.3, operator safety, chlorine gas leak detection; 5.4.1(d)(1-5) and (7-10), (f), and (h)(1-5),
specific chemicals, chlorine gas; 5.4.2-5.4.2(b), specific chemicals, acids and caustics; 5.4.3-
5.4.3(c)(5), specific chemicals, sodium chlorite; 5.4.4-5.4.4(b)(5), specific chemicals, sodium
hypochlorite; are herein incorporated by reference.

(b) Chemical application facility designs shall comply with the following
requirements:

Q) A separate feeder shall be used for each chemical applied; and

(i) Chemical storage tanks shall be constructed of materials that are resistant
to the chemicals stored. Tanks shall maintain structural integrity while in use.

(©) Chemical application facilities shall include an alarm for high effluent turbidity,
low chlorine residual, and chlorine leaks when chlorine gas is used. The alarm shall be located at
an attended location.

Section 14.  Pumping Facilities

€)) 2018 TSS, parts 6.1-6.1.1(e), location; 6.2, 6.2(b)-(e), pumping stations; 6.2.1-
6.2.1(d), pumping stations, suction well; 6.2.2-6.2.2(b), pumping stations, equipment servicing;
6.3.2, pumps, pump priming; 6.6.1, appurtenances, valves; 6.6.3-6.6.3(d), appurtenances, gauges
and meters; 6.6.4-6.6.4(b), appurtenances, water seals; 6.6.5, appurtenances, controls; 6.6.6,
appurtenances, standby power; are herein incorporated by reference.

12-50



2260
2261
2262
2263
2264
2265
2266
2267
2268
2269
2270
2271
2272
2273
2274
2275
2276
2277
2278
2279
2280
2281
2282
2283
2284
2285
2286
2287
2288
2289
2290
2291
2292
2293
2294
2295
2296
2297
2298
2299
2300
2301
2302
2303
2304
2305

DRAFT 05/01/2023
Changes since November 8, 2023 noted in green

(b) Stairways or ladders shall be provided between all floors and in pits or
compartments that must be entered.

(© Pumping facilities shall be heated to maintain a minimum temperature of 40
degrees Fahrenheit if typically unoccupied and 50 degrees Fahrenheit if normally occupied.

(d) Pumping station ventilation designs shall demonstrate that:
Q) All areas of the pumping station that are accessible shall be ventilated;
(i) Ventilation may be continuous or intermittent;
(iii) ~ Drywell ventilation shall provide:
(A) At least six air changes per hour if continuous; and

(B)  Atleast 30 air changes per hour if intermittent with an automatic
start upon operator entry into the area.

(iv)  Wetwell ventilation shall provide 12 continuous air changes per hour or 60
intermittent air changes per hour and be designed to permit the use of portable blowers that will
exhaust the space and supply fresh air during the access periods.

(e) Dehumidification equipment shall be provided in below-ground pumping stations.
The equipment shall be sized to maintain a dewpoint at least two degrees Fahrenheit below the
coldest anticipated temperature of the water to be conveyed in the pipes.

()] All pumping stations that are manned four or more hours per day shall be
provided with potable water, lavatory, and toilet facilities. The waste shall be discharged to the
sanitary sewer or an on-site waste treatment system.

(9) Pump design shall comply with the following requirements:

M At least two pumps shall be provided. With the largest pump out of
service, the remaining pump or pumps shall be capable of providing the maximum pumping
capacity of the system.

(i) Pumps shall be selected such that the net positive suction head required
(NPSHR) is less than the net positive suction head available (NPSHA) minus four feet based on
hydraulic conditions and the altitude of the pump installation. If this condition cannot be
satisfied, a means of priming shall be provided.

(i)  A-surge analysis shall be provided to demonstrate if surge protection

devices will be needed to protect the piping. Pressure relief valves are not acceptable as surge
control.

12-51



2306
2307
2308
2309
2310
2311
2312
2313
2314
2315
2316
2317
2318
2319
2320
2321
2322
2323
2324
2325
2326
2327
2328
2329
2330
2331
2332
2333
2334
2335
2336
2337
2338
2339
2340
2341
2342
2343
2344
2345
2346
2347
2348
2349

DRAFT 05/01/2023
Changes since November 8, 2023 noted in green

(iv)  The calculated total dynamic head for pumping units shall be based on
pipe friction, pressure losses from pipe entrances, exits, appurtenances (such as valves and
bends), and static head at the design flow.

(v) The station shall have a flow rate indicator and totalizing meter, and a
method of recording the total water pumped.

(h) Booster pumps shall comply with the following requirements:

() Booster pumps shall not produce less than 5 psi in suction lines. If the
suction line has service connections, the pressure shall be at least 35 psi during normal operation
and shall have a low-pressure cutoff switch to maintain at least 20 psi.

(i) For booster pumps used for fire suppression, no person shall install or
maintain a water service connection to any premises where a fire pump has been installed on the
service line to or within such premises unless the pump is equipped with one of the following:

(A)  Alow suction throttling valve or pilot-operated valve installed in
the discharge piping that maintains positive pressure in the suction piping while monitoring
pressure in the suction piping through a sensing line. The valve shall throttle the discharge of the